e way 1o trust

2860-3019-5702-6140

NEBEEAN o
"'ﬂi:ﬂ\u‘“\\‘
Tod H A4 B S CTE3115144K
2,2 = T
QM Yy MDHOAHIDRI0HE)
OF 4 SHHE A 8948 23312 70
3. AN&olzt @ 2023 128 198 ~ 2024 028 282
4, NBERHS 85 @ Szze|
5. N8 Y JOgAE B2E (100A 757T)
6. AIEYEH
(1) KS L 9102:2014
7. NEZEN
1) JetAS 225 (100A 75T)
_' NEEs B Q;E NEE-n 82 gi
Aot AN _ mm (1) ] 116 |
| XIS mm | (1) 73
|u= _ ke L1 5 I | i
He mn b . © g Ay e
|gBEs(HARE 20 C] W/ (m-K) (1) 0.032 ‘ t
|greg(sz2s 70 ©] wimK | (1) 0.038

# ABEA
AL BHEERE M HEF 288 9A3L 73

ARSI AL
=

s Ii Wgﬁzﬂ,ml N . 1\‘% |

IBiD 7. 01 A= A= KS Q IS0/IEC 17025 & KOLAS QIZ 1t 2ei0] 200, SI2XIt MAE A2 & A0l a8 Z0EM
HHHZ0 e 22 BE5lE %LU

0l HEME 282 Ha, 2D 2 A&E202 AIRE 4+ SO, 25 0912 AHZS 2EUICH

0l AFAMS U012 L350 ARE 2 B8 £ SSULDH

0l AXAMO HANSS SHOIX (ww.kel.re.kr)0llA 201 Ji=8HLICH

2 8= SHAEI2I XSS (International Laboratory Accreditation Cooperation) &SI EH
‘(‘Mu-tual. Recognition Arrangement)Ofl A g St=2QIHI|IP(KOLAS)ZEE 2022 200 Ot
=l ) e A

Joo
2
Hr
=
HA

| S
ted &

02

> o

202444 028 28
s201mln oy St HA MBEZ A B AT

ZUE2| : 28116 FEHSE FFA AP QS 2332 73 & (043)210-8932
& 1HOIX F 1HOIX




2860-3018-5702-6140

;

‘\\\\I | I'l?‘?"

7,
o/ s,

]

)

TEST REPORT

g

il y
o ‘,:;:‘“\\‘ J"M. Mo, K10

N

1,/M0 : - CT23=115144E
2. Client
O Name :  Saint-Gobain Isover Korea
O Address : 70, Bugokgongdan 1-gil, Songak-eup, Dangjin-si, Chungcheongnam—-do, Korea
3. Date of Test =\ 2023.12.19 ~ 2024 .02, 28
4, Use of Report : Quality Control
5. Test Sample : Glass wool Thermal insulation mould (100A 75T)
6. Test Method
(1) KS L 9102:2014
7. Test Results
1) Glass wool Thermal insulation mould (100A 75T)

Test Item(s) I Unit ;MZ?ﬁéd Test Results ] Remark e
| tner diameter of the mould it M R o
| Thickness : iR 73
:deﬂsity i ke /o (1 Hp
 Thermal Shr inkage © (1) 412 ! i il
Thermal Conductivity J -
Thermal Conductivity s :
| [Mean temperature : 70 C] el R o
% Locat ion
A 1 73, Yangcheong 3-gil,Ochang-eup,Cheongwon-Gu, Cheongju-Si , Chungbuk Korea
— EALBE | REROT 1) e

b . |Tested By L Technical Manager up
Affirmation _ fﬂh&' L é,j"nf;L
‘ Name : Soon Hyun, Lim Name : JUN SIK SEO - ;
| This report is related with KOLAS and KS Q IS0/1EC 17025, .
| Qur report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test |
| results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparent|y

identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this
| test report can be checked on KCL website(ww.kcl.re.kr).

The above test report provides test result(s) under the scope accredited by Korea Laboratory
Accreditation Scheme (KOLAS), which signed the [LAC-MRA.

2024.02.28

Korea Conformity Laboratories President Jo, Yung Tae % }ri»
Accredited by KOLAS, Republic of KOREA |

Result Inquiry & 73, Yangcheong 8-gil,Ochang-eup,Cheongwon-Gu,Cheongju-Si,Chungbuk,Korea 82-43-210-8932
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